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Revision Description Effective Date
0 Initial Release 5/7/2021

Notes

* designates measurements by laboratory

** as per manufacturer

Drawings referenced in this document are an integral part of this report, therefore, are required when
distributing this test report. Test results obtained represent the actual value of the tested specimens and
do not constitute opinion or endorsement by this laboratory.

At conclusion of the below tests, there was no apparent damage to sample or fasteners. Test specimens
were covered with 1.5 mil plastic sheeting to seal from air leakage when load test were performed, however
this had no effect on above results.

Remarks
Detailed drawings and official test report will be retained by Fenestration Testing Laboratory for a period
of five years from the original test date.

This product was tested in accordance with the ASTM E330-14 and meets the requirements of the
standard.

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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DESCRIPTION OF SAMPLE
1" x 6" x 0.8" DassoXTR Fused Bamboo Decking Classic Expresso
with Hidden Clips

Model Designation:

Overall Size: 8-0" (96") x 4-0" (48") wide

Samples A-1, A-2, A-3 and A-4

Decking

2x6 yellow pine wood joist spaced 24" on center.

Sample Installation

The bamboo decking was installed to the wood joist using a metallic **Panda Claw hidden clip at each
joist location. The hidden clips were fastened to the joist using one No. 7 x 1 3/4" flat head stainless

steel wood screw.

Sample: A-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.025" None Passed
Sample: A-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.052" 0.001" Passed
Sample: A-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.092" 0.003" Passed
Sample: A-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.136" 0.005" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: A1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0171" 0.008" Passed
Sample: A-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.219" 0.009" Passed
Sample: A-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel pulled away from
the Panda Clip at 138.0 psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.

WWW.QAI.ORG
info@qai.org




FIL . w company

Client: Dasso USA

Test Report No.: 12529
Report Date: 5/7/2021
Page 6 of 36

Sample: A-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.021" None Passed
Sample: A-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.056" 0.001" Passed
Sample: A-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.089" 0.002" Passed
Sample: A-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.124" 0.003" Passed
Sample: A-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.164" 0.006" Passed
Sample: A-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.226" 0.011" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: A-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel pulled away from
the Panda Clip at 134.0 psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: A-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.039" None Passed
Sample: A-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.063" None Passed
Sample: A-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.104" 0.002" Passed
Sample: A-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.139" 0.005" Passed
Sample: A-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.175" 0.009" Passed
Sample: A-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.241" 0.010" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: A-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set | Results Add. Info
1 0.292" 0.014" Passed
Sample: A-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 160.0 psf
See Appendix A
Reading# Deflection Permanent Set | Results Add. Info
1 n/a n/a Failed Deck panel pulled away from
the Panda Clip at 142.0 psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: A-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.032" 0.001" Passed
Sample: A-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.055" 0.002" Passed
Sample: A-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.074" 0.003" Passed
Sample: A-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.086" 0.003" Passed
Sample: A-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.122" 0.005" Passed
Sample: A-4] Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.161" 0.006" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: A-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.169" 0.007" Passed
Sample: A-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 160.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.173" 0.007" Passed
Sample: A-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 180.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.179" 0.008" Passed
Sample: A-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 200.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.186" 0.009" Passed
Sample: A-4| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 220.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.193" 0.011" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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DESCRIPTION OF SAMPLE
1" x 6" x 2.0" DassoXTR Fused Bamboo Decking Classic Expresso
with Face Fasteners
8’-0" (96") x 4'-0" (48") wide

Model Designation:

Overall Size:
Samples B-1, B-2, B-3 and B-4

Decking

2x6 yellow pine wood joist spaced 24" on center.

Sample Instal

lation

The bamboo decking was installed to the wood joist using two No. 10 x 3 1/2" pan head stainless steel
sheet metal screws at each joist location, 2" from the butt end.

Sample: B-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.031" None Passed
Sample: B-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 57.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.059" 0.001" Passed
Sample: B-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.069" 0.002" Passed
Sample: B-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.096" 0.002" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: B-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.115" 0.003" Passed
Sample: B-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.165" 0.005" Passed
Sample: B-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.179" 0.008" Passed
Sample: B-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel fastener pulled
away from the joist at 221.0
psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: B-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.051" 0.001" Passed
Sample: B-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 57.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.073" 0.002" Passed
Sample: B-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.082" 0.003" Passed
Sample: B-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.105" 0.003" Passed
Sample: B-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.139" 0.005" Passed
Sample: B-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.186" 0.010" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: B-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.196" 0.012" Passed
Sample: B-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel fastener pulled
away from the joist at 228.0
psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.

WWW.QAI.ORG
info@qai.org



FIL . w company

Client: Dasso USA

Test Report No.: 12529
Report Date: 5/7/2021
Page 16 of 36

Sample: B-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.031" None Passed
Sample: B-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 57.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.063" None Passed
Sample: B-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.081" 0.001" Passed
Sample: B-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.090" 0.002" Passed
Sample: B-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.109" 0.005" Passed
Sample: B-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.182" 0.008" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: B-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.199" 0.013" Passed
Sample: B-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed 12 seconds into the test the
deck panel fastener pulled
away from the joist

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: B-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.041" None Passed
Sample: B-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 57.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.060" 0.001" Passed
Sample: B-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.080" 0.002" Passed
Sample: B-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.072" 0.002" Passed
Sample: B-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.092" 0.003" Passed
Sample: B-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.126" 0.004" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: B-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.139" 0.005" Passed
Sample: B-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.146" 0.008" Passed
Sample: B-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 258.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.159" 0.009" Passed
Sample: B-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 287.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.163" 0.012" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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DESCRIPTION OF SAMPLE

1" x 6" x 0.8" DassoXTR Fused Bamboo Decking Epic Cognac with
Hidden Clips

Model Designation:

Overall Size: 8"-0" (96") x 4-0" (48") wide

Samples C-1, C-2, C-3 and C-4

Decking

2x6 yellow pine wood joist spaced 24" on center.

Sample Instal

lation

The bamboo decking was installed to the wood joist using a metallic **Panda Claw hidden clip at each
joist location. The hidden clips were fastened to the joist using one No. 7 x 1 3/4" flat head stainless

steel wood screw.

Sample: C-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.039" None Passed
Sample: C-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.063" 0.001" Passed
Sample: C-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.096" 0.002" Passed
Sample: C-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.122" 0.003" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: C-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.141" 0.005" Passed
Sample: C-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.205" 0.006" Passed
Sample: C-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel pulled away from
the Panda Clip at 131.0 psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: C-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.031" None Passed
Sample: C-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.059" 0.001" Passed
Sample: C-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.093" 0.002" Passed
Sample: C-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.130" 0.005" Passed
Sample: C-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.162" 0.005" Passed
Sample: C-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.245" 0.006" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: C-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel pulled away from
the Panda Clip at 139.0 psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: C-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.029" None Passed
Sample: C-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.049" None Passed
Sample: C-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.082" 0.002" Passed
Sample: C-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.142" 0.007" Passed
Sample: C-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.153" 0.009" Passed
Sample: C-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.255" 0.012" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: C-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel pulled away from
the Panda Clip at 139.0 psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: C-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 20.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.021" None Passed
Sample: C-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 40.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.039" None Passed
Sample: C-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 60.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.063" None Passed
Sample: C-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 80.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.094" 0.002" Passed
Sample: C-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 100.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.116" 0.004" Passed
Sample: C-4| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 120.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.169" 0.008" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: C-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 140.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.176" 0.009" Passed
Sample: C-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 160.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.181" 0.010" Passed
Sample: C-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 180.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.189" 0.012" Passed
Sample: C-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 200.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.196" 0.015" Passed
Sample: C-4| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 220.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.203" 0.016" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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DESCRIPTION OF SAMPLE

Model Designation:

1" x 6" x 2" DassoXTR Fused Bamboo Decking Epic Cognac with

Face Fasteners

Overall Size:

8’-0" (96") x 4’-0" (48") wide

Samples D-1, D-2, D-3 and D-4

Decking

2x6 yellow pine wood joist spaced 24" on center.

Sample Installation

The bamboo decking was installed to the wood joist using two No. 10 x 3 1/2" pan head stainless steel
sheet metal screws at each joist location, 2" from the butt end.

Sample: D-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.032" None Passed
Sample: D-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 57.50 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.051" None Passed
Sample: D-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.063" 0.001" Passed
Sample: D-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.089" 0.002" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: D-1 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.089" 0.002" Passed
Sample: D-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.172" 0.007" Passed
Sample: D-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.188" 0.009" Passed
Sample: D-1| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel fastener pulled
away from the joist at 226.0
psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: D-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.029" None Passed
Sample: D-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 57.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.053" None Passed
Sample: D-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.073" 0.001" Passed
Sample: D-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.111" 0.003" Passed
Sample: D-2 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.162" 0.005" Passed
Sample: D-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.193" 0.008" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: D-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.199" 0.009" Passed
Sample: D-2| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel fastener pulled
away from the joist at 229.0
psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: D-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.025" None Passed
Sample: D-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 57.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.038" None Passed
Sample: D-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.058" None Passed
Sample: D-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.095" 0.003" Passed
Sample: D-3 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.109" 0.003" Passed
Sample: D-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.174" 0.009" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: D-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.192" 0.009" Passed
Sample: D-3| Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Negative Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Failed Deck panel fastener pulled
away from the joist at 229.0
psf

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: D-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 28.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.019" None Passed
Sample: D-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 57.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.039" None Passed
Sample: D-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 86.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.053" None Passed
Sample: D-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 115.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.083" 0.004" Passed
Sample: D-4 Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 143.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.109" 0.006" Passed
Sample: D-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 172.5 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.133" 0.006" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Sample: D-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 201.25 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.142" 0.007" Passed
Sample: D-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 230.0 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.149" 0.008" Passed
Sample: D-4) Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 258.75 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.161" 0.011" Passed
Sample: D-4] Temperature: 75.3°F Barometric Reading: 30.21 inches Hg
Title of Test Pressure Notes
Load Test Positive Load 287.50 psf
See Appendix A
Reading# Deflection Permanent Set Results Add. Info
1 0.169" 0.012" Passed

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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Appendix A

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT
PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF
THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED. UNLESS SPECIFICALLY STATED OR IDENTIFIED OTHERWISE, QAI HAS UNTILIZED A SIMPLE ACCEPTANCE RULE TO MAKE
CONFORMITY DECISIONS ON TESTING RESULTS CONTAINED IN THIS REPORT, AS APPLICABLE.
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